
 

City and Borough of Wrangell 

Work Session & Borough Assembly Meeting  

AGENDA  

 
 

 

 

 

Tuesday, June 08, 2021  Location: Borough Assembly Chambers 

Work Session at 6:00 PM/Regular Assembly Meeting at 7:00 PM   

 
WORK SESSION (6:00 – 7:00 PM) 

a. Work Session: FY 2022 Budget 

1.  CALL TO ORDER 

    a. PLEDGE OF ALLEGIANCE led by Assembly Member Anne Morrison 

    b. CEREMONIAL MATTERS 

2.  ROLL CALL 

3.  PERSONS TO BE HEARD - Section WMC 3.05.040 (C) states that: The chair may call to order any person who is 

breaching the peace or being disorderly by speaking without recognition, engaging in booing or catcalls, speaking 
vulgarities, name calling, personal attacks, or engaging in other conduct which is determined by the chair to be 
[...]
Specifically, the concentration of five regulated HAA5 compounds have exceeded the locational 
running annual average (LRAA) maximum contaminant level (MCL) of 60 µg/L (micrograms 
per liter or parts per billion), particularly in the late summer and fall when the concentration of 
organic matter is elevated in the source water.  

Design engineering for an upgrade to the water treatment process using coagulation, flocculation, 
dissolved air flotation (DAF), and multimedia filtration is currently in progress to address these 
issues. The DAF process was selected as the most cost-effective treatment process for upgrading 
the CBW water treatment plant (WTP) by CRW Engineering Group, LLC (CRW) in 2017 
following pilot testing of the DAF process in 2016. Implementation of the WTP upgrade has 
become further challenged by recent project cost increases. 

In March 2021 CBW contracted Michael Pollen of NTL Alaska, Inc. (NTL) to provide the 
following services: 

• A review and assessment of the current water system operations. 

• A review and assessment of CBW’s understanding of the root causes behind water 
quality issues that are impacting the current plant operations and that will likely have an 
effect on the DAF upgrade. 

• A review and assessment of the following four proposed interim water quality solutions: 

o Cleaning/replacing sand in the slow sand filters 

o Replacing the ozone diffusion with ozone injection or using a combination of both 

o Installing a carbon filter pre- or post-filtration 

o Implementing a flushing system for the water distribution system 

• Advise on additional interim solutions to the water quality issues that could impact both 
the treated water quality and the water system operations.  

• Advise on any additional recommended modifications that could improve the current 
water system operations. 

25

Item e.



 
 

 

City and Borough of Wrangell 
Interim Water Quality Solutions Consultation Services Project Report 

May 14, 2021, Page 6 

Tom Wetor, CBW Public Works Director, provided the following background information to 
NTL at the beginning of the project: 

1. A timeline of events and an overview of work completed to date on proposed Wrangell 
water system improvements prepared by Amber Al-Haddad, CBW Capital 
Improvements Director, January 29, 2018 

2. A summary of quarterly DBP results from the Wrangell water system, 2015 – 2021 

3. City and Borough of Wrangell, Alaska, Water Treatment Plant Upgrades Project, 
Preliminary Engineering Report, CRW Engineering Group, LLC, March 2017 

4. City and Borough of Wrangell, Alaska, Water Treatment Plant Pilot Study, Final 
Document, CRW Engineering Group, LLC, December 2018 

5. Groundwater Supply and Evaluation, Wrangell Island, Alaska, Shannon & Wilson, Inc., 
December 11, 2017 

6. City and Borough of Wrangell Water Treatment Plant Upgrades Project, USDA 
Environmental Report, Solstice Alaska Consulting, Inc., March 2017 

7. Slow Sand Filter Media and Pilot Cleaning Analysis Reports, Blue Earth Products, 2017 

A site visit to further investigate the status of the CBW water system was then scheduled for 
Mike Pollen from April 12 to 16, 2021. As part of the site assessment to evaluate possible water 
quality solutions, NTL conducted an ADEC certified Water Treatment Process Monitoring 
operator training program for seven CBW water treatment and distribution system operators.  

During the training program the operators were instructed in calibration, quality assurance, and 
testing protocols for most of the analytical parameters used to monitor the CBW water treatment 
and distribution system. Additional test equipment provided by NTL was also included in the 
training program. The operators collected and analyzed samples from the treatment and 
distribution system that were incorporated into the NTL site assessment data collection effort. 

The data from the training program resulted in the identification of several low-cost interim 
water quality solutions and operational measures that could help manage the DBP problem and 
improve the water system operations. Several of those procedures were discussed with Tom 
Wetor and the operators and were implemented during the training exercises so initial effects 
could continue to be monitored during the training effort.  

The institutional knowledge and practical skills of the CBW operators proved to be valuable 
assets in the assessment process. Their knowledge and assistance with the sampling and testing 
effort helped to facilitate the implementation of the treatment process performance and water 
quality improvement measures.  

This document is the report of NTL’s assessment of the CBW water system operations, the 
proposed interim water quality solutions and of the additional measures that were developed and 
implemented during the training program and site visit. Specific recommendations are provided 
at the conclusion of the report. A photo log of the site visit is provided in Appendix A. 

26

Item e.



 
 

 

City and Borough of Wrangell 
Interim Water Quality Solutions Consultation Services Project Report 

May 14, 2021, Page 7 

The CBW Public Water System 

The CBW water system is comprised of the following components: 

• Two mountain lakes with wood crib and earthen dams that serve as a two-stage reservoir 
in series. The upper reservoir (circa 1934) has a capacity of approximately 45 million 
gallons (MG) and the lower reservoir (circa 1900) has a capacity of approximately 21 
MG. The upper reservoir overflows through a spillway to a creek that feeds the lower 
reservoir. A submerged ductile cast iron pipe (DCIP) in the base of the upper reservoir 
has been valved off but is leaking, discharging to the creek as well. A 12-inch diameter 
DCIP serves as a raw water transmission main from the lower reservoir to the WTP.  

• The WTP was constructed in 1998. The treatment system was designed with a rated 
capacity of 1.3 million gallons per day (MGD) and includes the following treatment 
processes:  

à Sodium hydroxide dosing to increase the pH and alkalinity of the raw water 

à Ozonation for color and organics reduction 

à Two upflow roughing filters to reduce particle loading 

à Four 3,040 square foot (ft2) slow sand filters 

à Two 900-gpm (gallons per minute) centrifugal pumps to transfer filtrate to the 
water storage tanks 

à Onsite sodium hypochlorite generators for final chlorine disinfection 

à An operations control office with a process laboratory and motor control center 

• The water storage and distribution systems consist of: 

à Two above ground steel water storage tanks with a combined capacity of 0.85 
MG; the tanks are located at an elevation of 328 feet above sea level which 
provides for pressure and flow throughout the water distribution system (WDS) 
by gravity 

à More than 11 miles of DCIP and high-density polyethylene (HDPE) water 
distribution mains equipped with isolation valving and fire hydrants 

The CBW water system is operated by the following operations personnel. The status of ADEC 
water treatment and water distribution certifications of the CBW operators is shown: 

• Wayne McHolland, Lead WTP Operator, WT-2, WD-1 
• Jeffrey Rooney, Lead WDS Operator, WD-2 
• Brian Christian, WT-2 
• Andrew Scambler, WT-2 
• Stanley Cambell, WD-1 
• Lorne Cook 
• Tom Gillen 

27

Item e.



 
 

 

City and Borough of Wrangell 
Interim Water Quality Solutions Consultation Services Project Report 

May 14, 2021, Page 8 

Factors Affecting Chlorinated DBP Concentrations in Water Systems 

Various complex chemical and physical factors impact the formation, increase, and reduction of 
DBPs in water treatment and distribution systems. An understanding of those factors is useful to 
assess how they might be able to be adjusted to manage DBP concentrations. 

1. Chlorinated DBPs form by the reaction between organic matter in the water and chlorine 
added during treatment or for final disinfection. The higher the concentrations of organic 
matter (TOC) the higher the potential DBP concentrations.  

2. One of the objectives of the water treatment process is to reduce total organic carbon 
(TOC) concentrations to minimize formation of DBPs in the WDS. Treatment processes 
that are effective for TOC reduction are nanofiltration (NF) or reverse osmosis (RO) 
membrane treatment, activated carbon adsorption, ion exchange adsorption, coagulation 
+ flocculation + sedimentation (including DAF) + rapid sand filtration, and biofiltration 
using slow sand filtration or deep bed mono-medium filtration. Of these the most 
effective are NF and RO which can remove TOC to nondetectable concentrations when 
properly designed and operated. Ultrafiltration (UF) can also be substituted for DAF. 

3. Higher temperature accelerates most chemical processes including DBP formation.  

4. TTHM compounds tend to form more rapidly and in higher concentrations at higher pH 
levels and HAA5 compounds form more rapidly and in higher concentrations at lower pH 
levels. This effect is significant when comparing pH levels at 6 and 8. 

5. Increasing water age in storage and distribution tends to increase DBP concentrations if 
sufficient free chlorine residual is present to react with the TOC. Distribution system 
hydrant flushing is an example of an operational strategy to reduce water age. 

6. The type of organic matter that comprises the TOC impacts the amount and speciation of 
DBP compounds that form.  

7. The type and amount of residual chlorine used in disinfection: free chlorine residual is the 
primary reactant that forms chlorinated DBPs while chloramines do not readily form any 
of the currently regulated DBP compounds. Higher chlorine dosages will increase DBP 
formation. 

8. The point of application of the chlorine: pretreatment can begin forming DBPs prior to 
removal of the TOC. Once formed DBPs are more difficult to remove than TOC. 

9. If bromide is present in higher concentrations, brominated species of DBPs will form. If 
bromide is at very low concentrations, the chlorinated species of DBPs will form 
preferentially. Bromide is found in sea salt and in some natural mineral deposits. 

10. TTHM compounds are more volatile than HAA5 compounds and can evaporate when 
exposed to air. This occurs passively in water storage tanks with TTHMs escaping to the 
air above the water surface and out of the tanks through air vents. That process can be 
enhanced by gentle aeration of the storage tank. 

28

Item e.



 
 

 

City and Borough of Wrangell 
Interim Water Quality Solutions Consultation Services Project Report 

May 14, 2021, Page 9 

Review and Assessment of Current CBW Water System Operations 

Prior to the site visit, a review of the documents and operations data provided by Tom Wetor and 
additional information provided by Wayne McHolland was completed. Additional information 
was obtained during the NTL site visit on April 12-16, 2021. Key findings were: 

1. According to the water system operators and the CRW 2017 Preliminary Engineering 
Report on water treatment upgrade alternatives, the CBW water treatment facility has 
never operated as originally intended. The design capacity was a production rate of 900 
gpm of potable water with three filters in operation. The fourth filter could then be 
skimmed and filtered to waste to allow regrowth of the biofilm (referred to as a 
“schmutzdecke”). The filter run time was expected to be approximately three months 
between surface skimming events to remove the biofilm. The operators run all four filters 
simultaneously and must do so to meet peak system demands during the summer months.  

2. The source water quality is reportedly at its worst during the peak demand period, 
resulting in high DBP concentrations at that time of the year. During the summer and fall, 
TOC and turbidity concentrations reach their annual maximums. Historical DBP results 
from 2015 through 2020 show HAA5 quarterly test result exceeded 60 µg/L in August 
and November of 2015, in all quarters sampled in 2016, and in November 2018, 2019 and 
2020. The August 2020 HAA5 result the highest reported thus far in the Wrangell water 
system at 179.1 µg/L. That result will likely result in the LRAA to exceed 60 µg/L when 
averaged for a full year. FIGURE 1 presents the 2015 to 2020 Wrangell LRAA data. A 
summary of the data from 2015 through the first quarter of 2021 is provided in Table 1 in 
Appendix A. 

 

 

29

Item e.



 
 

 

City and Borough of Wrangell 
Interim Water Quality Solutions Consultation Services Project Report 

May 14, 2021, Page 10 

3. During winter and early spring, the water treatment system can produce adequate water 
volume to meet system demands. The source water quality is better at that time of the 
year resulting in lower organic matter concentrations in the finished water with resulting 
lower DBP results. This was the operational status during the site visit. 

4. The average daily water demand for 2014 was presented in the March 2017 CRW 
Preliminary Engineering Report as follows: 

Residential and System Losses: 641,000 gpd 
Commercial Users:   177,700 gpd 
TOTAL:    856,000 gpd 
Per Capita Residential Use:  251 gpcd (gallons per capita per day) 

The CRW report noted that water losses (pipeline leaks, water wasting at the WTP, 
hydrant flushing, etc.) was included in the residential subtotal and was thus part of their 
estimate of the per capita residential usage. The national average residential usage in the 
United States is approximately 100 gpcd or 40% of the demand reported by CRW.  

During the site visit, Wayne McHolland and Tom Wetor provided additional data from 
current system operations wherein the nighttime flow which would only include 
residential demand and pipeline leaks was averaging about 250 gpm. Calculating that 
over a full day the per capita residential usage was estimated to be approximately 190 
gpcd. That value is still 90% higher than the national average gpcd water usage and is 
due in part to the common practice of residents leaving taps partially open during cold 
weather for pipe freeze protection. That practice is common in southeast Alaska 
communities as the water systems are typically branch type systems flowing downhill 
versus circulation loops used for freeze protection in much of arctic and subarctic Alaska.  

Tom Wetor also consulted with the water distribution crew regarding their knowledge of 
water leaks and reported that they estimated unaccounted for water loss was most likely 
in the magnitude of 5% and probably not more than 10%. That would account for 
approximately 10 to 20 gpcd of the system residential demand. Repairing leaking water 
mains would reduce overall system demand by a useful amount.  

5. The status of the water treatment system unit processes was reviewed in greater detail 
during the site visit. Of specific interest in the site visit was how each of the treatment 
processes impact the formation of DBPs. The findings from that evaluation are described 
in the following section: 

 

Sodium Hydroxide Dosing System: Caustic soda (sodium hydroxide or NaOH) is dosed 
to the raw water as it enters the WTP. The alkalinity (pH buffering capacity) of the water is 
sufficiently low that a dosage of about 1 mg/L is all that is needed to raise the pH of the raw 
water to at least pH 8.0. The original recommended pH range was 8.0 to 8.5, but the pH at the 
time of the site visit was approximately 7.6. The pH level declined over the first few days of the 
site visit due to a failure of the caustic soda dosing pump motor the previous weekend.  

30

Item e.



 
 

 

City and Borough of Wrangell 
Interim Water Quality Solutions Consultation Services Project Report 

May 14, 2021, Page 11 

The effects of pH and alkalinity adjustment in the Wrangell water treatment system include: 

• The optimal pH range for proper biofilm growth is from 6.5 to 8.5. 

• Alkalinity is consumed by microbiological systems such as the biofilm that was intended 